Vous êtes sur la page 1sur 8

ITEM

CANT POR BASE


TT00.A-TT00.B-1
2
TT00.A-TT00.B-2
6
TT00.A-TT00.B-3
6
TT00.A-TT00.B-4
2
TT00.A-TT00.B-5
1
ET102.0-1
2
ET102.0-2
6
ET102.0-3
6
ET102.0-4
2
ET102.0-5
1
ET101.0-1
2
ET101.0-2
6
ET101.0-3
6
ET101.0-4
2
ET101.0-5
1
P1-1
1
P1-2
3
P1-3
3
P1-4
1
P2-1
1
P2-2
1
P2-3
1
P3-1
1
P3-2
1
P3-3
1
P11-1
1
P11-2
3
P11-3
3
P11-4
1
P11-5
1
P12-1
1
P12-2
1
P12-3
1
P13-1
1
P13-2
1
P13-3
1

TOTAL
32
96
96
32
16
16
48
48
16
8
16
48
48
16
8
4
12
12
4
4
4
4
28
28
28
4
12
12
4
4
4
4
4
4
4
4

DESCRIPCIN
ANCHOR BOLT M20X1000
NUT 20
WASHER 20
WELDING WASHER 120/22
EMBEDDED PLATE 30-350X550
ANCHOR BOLT M16X1000
NUT16
WASHER 16
WELDING WASHER 60/18
EMBEDDED PLATE 30-300X400
ANCHOR BOLT M16X1000
NUT 16
WASHER 16
WELDING WASHER 60/18
EMBEDDED PLATE 30-300X400
ANCHOR BOLT M24X340
NUT 24
WASHER 24
EMBEDDED PLATE
ANCHOR BOLT M24X248 TIPO Y
NUT 24
WASHER 24
ANCHOR BOLT M16X248 TIPO Y
NUT 16
WASHER 16
ANCHOR BOLT M16X1000
NUT 16
WASHER 16
WELDING WASHER 60/18
EMBEDDED PLATE 30-100X200
ANCHOR BOLT M16X138 TIPO Y
NUT 16
WASHER 16
ANCHOR BOLT M16X137 TIPO Y
NUT 16
WASHER 16

MATERIAL
HOT GALVANIZED 10.9

HOT GALVANIZED 10.9

HOT GALVANIZED 10.9

HOT GALVANIZED 10.9

HOT GALVANIZED 3.6

HOT GALVANIZED 3.6

HOT GALVANIZED 10.9

HOT GALVANIZED 3.6

HOT GALVANIZED 3.6

BSTR.1000-32-30-S
400747.401
09154981
PART NO.
79
78
77
76
75
74
73
72
71
70
69
68
67
66
65
64
63
62
61
60
59
58
57
56
55
54
53
52
51
50
49
48
47
46
45
44
43
42
41
40
39
38
37
36
35
34
33
32
31
30
29
28
27
26
25
24
23
22
21
20
19
18
17
16
15
14
13
12
11
10
9
8
7
6
5
4
3
2
1

QTY
98
52
36
26
8
8
8
122
52
70
48
74
140
28
88
68
48
10
68
14
16
16
4
4
1
2
4
2
1
1
1
1
1
2
2
8
89
15
2
8
40
2
10
1
4
2
1
2
18
7
2
2
20
1
20
8
3
1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
5
1
1
1

MATERIAL-NO.
20076434
20076781
20076475
09154203
20076433
20077893
00007850
20076435
20076786
20076476
20076537
20076539
20076436
00006000
20076790
20076477
00007666
00007674
00007362
00017788
20076438
20076479
20066949
09165566
00004061
00148402
09138170
09165489
09158264
09165391
09165558
20076084
20076079
20066791
20071080
00010940
20071081
00050823
09165527
09165526
09135511
09158384
20078435
20078438
20078437
09165468
09165460
09165467
0026923
09165458
09165457
09165453
09154653
09154970
09154958
09158629
09154959
09165487
09165481
09165480
20078888
09165456
09165454
09165455
09117820
09165503
09165502
09165501
09165500
09165499
09165448
09165446
09165446
09165445
09165444
09165443
09165442
09165441
09165492

DRAWING NO.

008FM4421149

400747.401-2.5.19

400320.401-3.5
400747.401-2.7.1
400753.401-2.7.4
400765.401-2.7.2
400747.401-2.7.2

400747.407-2.5.18
400747.407-2.5.17
400603.401-2.5.4
400755.401-2.5.6

400747.401.2.5.16
400747.401-2.5.9
400747.401-2.5.15
400747.401-2.5.7
400747.401-2.5.6
400747.401-2.5.5
400719.401-2.5.1
400765.401-2.4.3
400765.401-2.4.1
400749.401-2.4.1
400765.401-2.4.2
400747.401-2.4.3
400747.401-2.4.2
400747.401-2.4.1
400748.401-2.5.4
400747.401-2.3.4
400747.401-.2.3.2
400747,401-2,3,3
400747.401-2.2.5
400747.401-2.2.4
400747.401-2.2.3
400747.401-2.2.2
400747.401-2.2.1
400747.401-2.1.8
400747.401-2.1.7
400747.401-2.1.6
400747.401-2.1.5
400747.401-2.1.4
400747.401-2.1.3
400747.401-2.1.2
400747.401-2.1.1
400747.401-1

NAME OF PART
SIZE
NUT M10
WASHER 10
WASHER 10
SCREW EYE M10X180 ZN
NUT M8
WASHER 8
BOLT M8X25
NUT M12
WASHER 12
WASHER 12
BOLT M12x30
BOLT M12x40
NUT M16
WASHER 18
WASHER 16
WASHER 16
BOLT M16x40
BOLT M16x50
BOLT M16x90
BOLT CM16X200-MU
NUT M24
WASHER 24
ANCHOR BOLT CM24X200-MU
ANCHOR BOLT M24X340
EMERGENCY ROPE X60
EMERGENCY SWICHT DEVICE
HOLDER FOR EMERGENCY ROPE
HOLDER FOR EMERGNCY SWICHT
HOLDER FOR LAMP+HORN
HOLDER FOR MISALIGNMENT SWICHT
HOLDER FOR MISALIGNMENT SWICHT
SET FOR BELT 1000.EPSOD/3-Y5/2
BELT 1000..EPS500/3-Y5/2
IDLER A-60X150-6204-D-M16X40
IDLER A-108X1150-6305-A2-18
IDLER B1-133/89X1150-6305-A2-18
IDLER A-108X380-6204-A2-14
IDLER C-133/89X380-6204-A2-14
PLATE C15X80X170.M24
LATCH 175X80X8
CLAMP ANGLE 56X75X18
LINING PLATE 40X70
TIGHTENING STRAP
COVER 1350-200-27/100-K2 + Zn
COVER 1350-200-27/100-K2 + Zn
WIND GUARD
FRAME
HOLDER
STEEL STRAP
HOLDER
HOLDER
ANGLE 1196
HOLDER FOR IDLER R80-18-60,90-18
BELT TRAINING IDLER STATION
IDLER STATION KA3-1000-210/50-30-14.K
IDLER STATION SA3-1000-210/50-30-14.K
IDLER STATION SA3-1000-210/50-30-14.K
IDLER STATION SA3-1000-210/50-27-14K
IDLER STATION SA3-1000-210/50-24-14K
IDLER STATION SA3-1000-210/50-18.5-14K
SECURITY GUARD 152X444
HOLDER
CARRIGE
LIMIT STOP
INSIDE BELT CLEANER
PAIR OF STRINGERS U60/120/60X40-5145-B14
PAIR OF STRINGERS U60/120/60X40-2970-B24
PAIR OF STRINGERS U60/120/60X40-5995-B24
PAIR OF STRINGERS U60/120/60X40-5995-A24
PAIR OF STRINGERS U120-4520-A24
SUPPORT 1000X779-1
SUPPORT 1000X779-1
SUPPORT 1000X779-1
SUPPORT 1000X2062-1
SUPPORT 1000X1599-1
SUPPORT 1000X1599-1
SUPPORT 1000X1521-1
SUPPORT 1000X1214-1
MATERIAL FEED

STANDARD
ISO 4032
ISO 7093-1
ISO 7090

UNIT / TOTAL
8-ZN
ST-ZN
ST-ZN

ISO 4032
ISO 7093-1
ISO 4017
ISO 4032
ISO 7093-1
ISO 7090
ISO 4017
ISO 4017
ISO 4032
DIN 434
ISO 7093-1
ISO 7089
ISO 4017
ISO 4017
ISO 4014
DIN 529
ISO 4032
ISO 7090
ISO 529

8.8-ZN
ST-ZN
8-ZN
8.8-ZN
ST-ZN
ST-ZN
8-ZN
8-ZN
8.8-ZN
ST-ZN
ST-ZN
ST-ZN
8-ZN
8-ZN
8-ZN
3.6
8.8-ZN
ST-ZN
3.6

DIN 3570

US + 37

UMTS.1000-60-400
RETURN STATION ET101
400747.404
*09154983

PART NO.
29
28
27
26
25
24
23
22
21
20
19
18
17
16
15
14
13
12
11
10
9
8
7
6
5
4
3
2
1

QTY
4
2
2
1
1
16
16
20
32
32
12
2
8
12
4
4
1
1
4
2
1
1
1
1
1
1
2
2
1

MATERIAL-NO.
20076475
20076434
20076506
20031505
20000712
20076474
20076433
20076538
20076476
20076435
20076539
00015147
20076478
20076437
00011921
09130303
09155042
09154879
09154873
20067062
10092341
09129859
20078725
20078727
20078726
09155041
09155040
09154284
09155039

QTY
1
1
4
87
36
8
4
71
36
2
31
40
28
4
1
1
1
1
4
1
1
2
1
1
1
1
2
1
1

MATERIAL-NO.
20076033
00012713
20010310
20076476
20076477
00006000
20076480
20076435
20076436
20076439
20076537
20076539
00007674
00007360
09165572
00011443
20007195
10092339
09158248
09154898
09155023
09155022
09154901
09154892
09154895
09165294
09154755
09155029
09155028

DRAWING NO.

09130303
400747.404-14.2
400748.404-12.1
400753.404-11.1

400747.404-4.1
400747.401-4.3
400747.404.-4.2
400747.404-3.2
400747.404-3.1
400681.404.2.1
400747.404-1.2

NAME OF PART
SIZE
WASHER 10
NUT M10
BOLT M10X35
CLEANER SOLVENT
GLUE LOCTITE 401 (20g)
WASHER 8
NUT M8
BOLT M12X35
WASHER 12
NUT M12
BOLT M12X40
BOLT BM20X120
WASHER 20
NUT M20
THREADED ROD M20X150
WIRE MESH GUARD LOWER SUPPORT
PAIR OF HOLDERS FOR INLET GUARD
INLET GUARD
PLATE HSV2
LUBRICATION ASSEMBLY
PULLEY G400X1000-1450-60-S-SNL518TS
HOLDER
SECURITY GUARD BSM40.1684X808X611
SECURITY GUARD BSM40.1804X848X426 (2)
SECURITY GUARD BSM40.1804X848X426 (1)
SUPPORT
SUPPORT 1606
BEARING PLATE SN 518
CROSS BAR U120X1620

STANDARD
ISO 7089
ISO 4032
ISO 4017

UNIT / TOTAL
ST-ZN
8 ZN
8.8ZN

ISO 7089
ISO 4032
ISO 4017
ISO 7089
ISO 4032
ISO 4017
DIN 561
ISO 7089
ISO 4032
DIN 975

ST-ZN
8 ZN
8.8ZN
ST-ZN
8 ZN
8.8ZN
8.8ZN
ST-ZN
8 ZN
8.8ZN

NAME OF PART
SIZE
CONVEYOR DRIVE
INDIAN RUBBER STRIP 50X5
ROUND HEAD GRODVED PIN 3X10
WASHER 12
WASHER 16
WASHER 18
WASHER 30
NUT M12
NUT M16
NUT M30
BOLT M12X30
BOLT M12X40
SCREW M16X50
SCREW M16X80
CLAMPING FIXTURE FOR DRIVE UNIT
BOLT M30X160
CLEANER C2-1000-NR6HMX3PFS/BM42
DRIVE PULLEY C500X1000-1450-100/15-S-SNL528TS
RUBBER PLATE 10-100X140
RUBBER PLATE 8-745X1180.V
NAME PLATE ET-101
BEARING PLATE SNL 528
BAFFLE PLATE
COVER AT DISCHARGE
DISCHARGED BOX
PAIR OF HOLDERS
CROSS BAR U160X1610
SIDE OF FRAME P
SIDE OF FRAME L

STANDARD

UNIT / TOTAL

ISO 8746
ISO 7089
ISO 7089
ISO 434
DIN 434
ISO 4032
ISO 4032
ISO 4032
ISO 4017
ISO 4017
ISO 4017
ISO 4014

A2
ST-ZN
ST-ZN
STZN
STZN
8Zn
8ZN
8 Zn
8.8Zn
8.8Zn
8.8 ZN
8.8 ZN

DIN 561

8.8 Zn

DRIVE STATION ET101


400747.400
09154853
PART NO.
29
28
27
26
25
24
23
22
21
20
19
18
17
16
15
14
13
12
11
10
9
8
7
6
5
4
3
2
1

DRAWING NO.

400747.400-12

400753.400-2.5
400747.400-11.1
400747.400-10
400747.400-2
400747.400-6
400747.400-4
400747.400-3
400765.400-7
400719.400-1.3
400747.400-1.2
400747.400-1.1

DRIVE STATION ET101


400747.400-12
09165572

PART NO.
10
9
8
7
6
5
4
3
2
1

QTY
4
4
4
4
4
1
1
1
1
1

MATERIAL-NO.
20076477
20076436
00007674
00005581
00008023
09165571
09165570
09165569
09165568
09165567

DRAWING NO.

400747.400-12.5
400747.400-12.4
400747.400-12.3
400747.400-12.2
400747.400-12.1

QTY
1
1

MATERIAL-NO.
09154918
09154919

DRAWING NO.
400747.402-3
400747.402-1

NAME OF PART
SIZE
WASHER 16
NUT M16
BOLT M16X50
WASHER 41
SPLIT PIN 8X56
SAFE GUARD SNL 528
PIN. B-40X105X8X75-St
PIN. B-40X215X8X185-St
TORQUE SUPPORT
BRACKET FOR TORQUE SUPPORT

STANDARD
ISO 7089
ISO 4032
ISO 4017
DIN 1441
ISO 1234

UNIT / TOTAL
S + Zn
8 Zn
8.8 Zn
ST-ZN
ST-ZN

NAME OF PART
TAKE-UP SLEDGE 100-60-400
DEFLECTION STATION

STANDARD

UNIT / TOTAL

TAKE-UP ET101
400747.402
09154982
PART NO.
2
1

SIZE

UMST.1000-60-400
RETURN STATION ET102
400,748,404
*09154850

PART NO.
33
32
31
30
29
28
27
26
25
24
23
22
21
20
19
18
17
16
15
14
13
12
11
10
9
8
7
6
5
4
3
2
1

QTY
4
2
2
16
16
16
40
40
24
8
8
4
8
12
2
4
1
1
4
2
1
1
4
1
2
1
2
4
2
1
1
1
1

MATERIAL-NO.
20076475
20076434
20076506
20076474
20076433
20076538
20076476
20076435
20076539
20076477
20076436
00015566
20076478
20076437
00015147
09130303
09154994
09154873
09154873
2007062
10092341
09129859
09131084
20078476
20078477
09154878
09154877
09153925
09135305
09154876
09154858
09154857
09154856

DRAWING NO.

9130303
400748.404-14.2
400748.404-12.1
400753.404-11.1

400316.402-3.2.4
400748.404-4.1
400748.404-4.2
400748.404-3.2
400748.404-3.1
400753.404-1.5
410013.400-5.1
400748.404-1.4
400748.404.1.3
400748.404.-1.2
400748.404.-1.1

NAME OF PART
SIZE
WASHER 10
NUT M10
BOLT M10 X 35
WASHER 8
NUT M8
BOLT M12 X 35
WASHER 12
NUT M12
BOLT M12 X 40
WASHER 16
NUT M16
BOLT CM16X700-MU
WASHER 20
NUT M20
BOLT BM20X120
WIRE MESH GUARD LOWER SUPPORT
PAIR OF HOLDERS FOR INLET GUARD
ITELT GUARD
PLATE HSV2
LUBRICATION ASSEMBLY
PULLEY G400X1000-1450-60-S-SNL518TS
HOLDER
BOLT M20X270
SECURITY GUARD BSM40.1684.991422
SECURITY GUARD BSM40.1484.991422
SUPPORT
SUPPORT 1636
WASHER 60
BEARNING PLATE
CROOS BAR U160X1620 (2)
CROSS BAR U160X1620
SIDE PART L
SIDE PART R

STANDARD
ISO 7089
ISO 4032
ISO 4017
ISO 7089
ISO 4032
ISO 4017
ISO 7089
ISO 4032
ISO 4017
ISO 7089
ISO 4038
DIN 529
ISO 7089
ISO 4032
DIN 561

UNIT / TOTAL
ST-ZN
8Zn
8.8 Zn
ST-ZN
8Zn
8.8 Zn
ST-ZN
8Zn
8.8Zn
ST-ZN
8Zn
3.6 TZN
St-Zn
8-Zn
8.8 Zn

UMST.1000-60-400
TAKE-UP STATION ET102
400,748,402
09154872

PART NO.
25
24
23
22
21
20
19
18
17
16
15
14
13
12
11
10
9
8
7
6
5
4
3
2
1

QTY
4
32
36
36
32
4
16
16
16
16
6
6
6
1
2
20
174
1
1
2
4
2
2
2
1

MATERIAL-NO.
00005334
20076790
20076477
20076436
00007674
00005330
00005998
20076476
20076435
20076540
20076470
20076429
00007790
09154871
09154866
0012288
0903887
09154862
09154870
09052671
09039884
09154864
09154863
09129892
00156861

DRAWING NO.

00748.402-10
400748.402-6
09039887A
400748.402-4
400748.402-3

400748.402-11.3.2
400748.402-11.3.1
400748.402.-1

NAME OF PART
SIZE
CARTRIDGE UKA M16
WASHER A16
WASHER A16
NUT M16
BOLT M16 X 50
ANCHOR BOLT
WASHER 14
WASHER A12
NUT M12
BOLT M12 X 50
WASHER A5
NUT M5
BOLT M5 X 20
BALLAS PLATE
GUARD CAGE 2236X1270
SQ75
BALLAS STONE
DEAD WEIGHT BOX
TAKE- UP SLEDGE 1000-60-400
PROTECTION
BRACKET
CONNECTION PIECE 2400
CONNECTION PIECE 2700
FOOT PIECE U120-250
DEFLECTION STATION A1000-50-320

STANDARD
UKA3EAP
ISO 7093-1
ISO 7089
ISO 4032
ISO 4017
UKA3EAP
DIN 434
ISO 7089
ISO 4032
ISO 4017
ISO 7089
ISO 4032
ISO 4017

UNIT / TOTAL

DIN 1014

S235JRG2

STZN
STZN
8 Zn
8.8 Zn
5.8Zn
STZN
STZN
8Zn
8.8Zn
STZN
8Zn
8.8Zn

UMST.1000-60-400
CONVEYOR FRAME ET102
400,748,401
09154872
PART NO.
76
75
74
73
72
71
70
69
68
67
66
65
64
63
62
61
60
59
58
57
56
55
54
53
52
51
50
49
48
47
46
45
44
43
42
41
40
39
38
37
36
35
34
33
32
31

QTY
186
30
96
150
2
84
32
64
4
96
40
96
96
56
56
28
104
208
104
1
1
4
4
10
112
18
1
72
6
30
2
1
1
1
2
4
2
2
2
1
1
1
2
2
4
2

MATERIAL-NO.
20076436
00006000
20076477
20076790
00007290
00007362
00007674
00007666
00015566
20076435
20076786
20076476
20076539
20076781
20076434
09154203
20076433
20077893
00007850
20076084
20076079
20066791
20071080
00010940
20071081
00050823
00004061
20078435
20078438
20078437
09165421
09165413
09165412
09158263
00148402
09165415
09158264
09165385
09165391
09165417
09165422
09165394
09165420
09165419
09165418
09158477

DRAWING NO.

008FM4421149

400748.401-2.5.5
400748.401-2.3.4
400748.401-2.3.3
400753.401-2.7.3
4000748.401-2.7.1
400753.401-2.7.4
400765.401-2.7.1
400765.401.2.7.2
400748.401.2.5.6
400748.401-2.3.5
400748.401-2.3.2
400748.401-2.5.3
400748.401-2.5.2
400748.401-2.5.1
400752.401-2.5.7

NAME OF PART
SIZE
NUT M16
WASHER 18
WASHER 16
WASHER 16
BOLT M16 X 100
BOLT M16 X 90
BOLT M16X50
BOLT M16X40
BOLT CM16X200-MU
NUT M12
WASHER 12
WASHER 12
BOLT M12 X 40
WASHER 10
NUT M10
SCREW EYE M10X 180
NUT M8
WASHER 8
BOLT M8 X25
SET FOR BELT 1000.EP500/3-Y5/2
BELT 1000EP500/3-Y5/2
IDLER A-60X150-6204-D-M16X40
IDLER A-108X1150-6305-A2-18
IDLER B1-133/89X1150-6305-A2-18
IDLER A-108X380-6204-A2-14
IDLER C-133/89X380-6204-A2-14
EMERGENCY ROPE X85m
TIGHTENING STRA1350-200.S-VZA
COVER 13250-200-27/100-K2 +Zn
COVER 1350-200-27/100 +Zn
SHIM PACK 60 X 120
PAIR OF HOLDERS INGR 2
PAIR OF HOLDERS INGR
HOLDER FOR EMERGENCY SWICHT
EMERGENCY SWICHT DEVICE
HOLDER EMERGENCY ROPE
HOLDER FOR LAMP + HORN
HOLDER FOR MISALIGNMENT SWITCH UT
HOLDER FOR MISALIGNMENT SWITCH OT
HOLDER WINDSCHUTZBLECH
HOLDER INGR 2
HOLDER INGR 1
WIND GUARD 800X 451
WIND GUAR 450 X 451
WIND GUARD 2700X451
WIND GUARD 2900X451

STANDARD
ISO 4032
DIN 434
ISO 7089
ISO 7093-1
ISO 4014
ISO 4017
ISO 4017
ISO 4017
DIN 529
ISO 4032
ISO 7093-1
ISO 7090
ISO 4017
ISO 7093-1
ISO 4032

UNIT / TOTAL
8Zn
STZN
STZN
STZN
8.8Zn
8.8Zn
8.8Zn
8.8Zn
3.6TZN
8Zn
STZN
STZN
8.8Zn
STZN
8Zn

ISO 4032
ISO 7093-1
ISO 4017

8Zn
STZN
8.8Zn

30
29
28
27
26
25
24
23
22
21
20
19
18
17
16
15
14
13
12
11
10
9
8
7
6
5
4
3
2
1

16
2
2
14
56
28
2
2
2
8
6
28
1
1
2
2
4
1
4
2
1
1
1
1
9
2
1
1
1
1

09158255
20078888
09165393
09154775
09135511
09154653
09165314
09117820
09154970
09158629
09154959
09154958
09165329
09165328
09165327
09165326
09165325
09165324
09165381
09153982
09165323
09165322
09165321
09165320
09165319
09165318
09165317
09165316
09165315
09158565

400753.401-2.5.10
400748.401-2.5.4
400765.401-2.5.6
400719.401-2.5.5
400603.401-2.5.4
400719.401-2.5.1
400748.401-2.3.1

PART NO.
10
9
8
7
6
5
4
3
2
1

QTY
4
4
4
4
4
1
1
1
1
1

MATERIAL-NO.
20076477
20076436
00007674
00005581
00008023
09165571
09165570
09165569
09165568
09165586

DRAWING NO.

400765.401-2.4.3
400749.401-2.4.1
400765.401-2.4.2
400765.401-2..4.1
400748.401-2.2.6
400748.401-2.2.5
400748.401-2.2.4
400747.401-2.2.3
400748.401-2.2.2
400748.401-2.2.1
400748.401-2.2.7
400758.401-2.2.4
400748.401-2.1.9
400748.401-2.1.8
400748.401-2.1.7
400748.401-2.1.6
400748.401-2.1.5
400748.401-2.1.4
400748.401-2.1.3
400748.401-2.1.2
400748.401-2.1.1
400749.401-1

WIND GUARD 2950X451


SECURITY GUARD 1524X444
LATCH 8-105X150
SPLICE PLATE 150X80X8
CLAMP ANGLE 56X75X18
HOLDER FOR ILDER R80-18-60,90-18
LIMIT STOP 1000
INSIDE BELT CLEANER 1000
BELT TRAINING IDLER STATION UT 1000
IDLER STATION SA3-1000-210/50-30-14K
IDLER SATATION KA3-1000-210/50-30-14K
IDLER SATATION KA3-1000-210/50-30-14K
PAIROF STRINGERS U120-5525-A24
PAIR OF STRINGERS U120-1650-B24
STRINGER U60/140/60X4-3000-B14
STRINGER U60/140/60X4-2995XB14
STRINGER U60/140/60X4-3020-B14
PAIR OF STRINGERS U60/140/60X4-2995-B14
STRINGER U60/140/60X4-2995-B14
PAIR OF STRINGER U60/140/60X4-5995-B14
SUPPORT 1000X670-1
SUPPORT 1000X318-1
SUPPORT 1000X784-1
SUPPORT 1000X785-1
SUPPORT 1000X785-1
SUPPORT 1000X785-1
SUPPORT 1000X810-1
SUPPORT 1000X1205-1
SUPPOR 1000X795-1
MATERIAL FEED 1000X5400X30

UMST.1000-60-400
ET102
400748400-12
09165585

400747.400-12.5
400747.400-12.4
400747.400-12.3
400747.400-12.2
400748.400-12.1

NAME OF PART
SIZE
EASHER 16
NUT M16
BOLT M16X50
WASHER 41
SPLIT PIN 8X56
SAFE GUARD SNL.528
PIN B-40X105X8X75-ST
PIN B-40X215X8X185-ST
TOQUE SUPPORT
BRACKET FOR TOQUE SUPPORT

STANDARD
ISO 7089
ISO 4032
ISO 4017
DIN 1441
ISO 1234

UNIT / TOTAL
STZN
8 Zn
8.8 Zn
STZN
STZN